
Vol.:(0123456789)1 3

J. Inst. Eng. India Ser. A 
https://doi.org/10.1007/s40030-023-00738-5

ORIGINAL CONTRIBUTION

Breakthrough in Treatment of Sewage Using TADOX®, 
By‑Passing Biological Treatment with removal of Micropollutants 
to enable high end Water Reuse

Nupur Bahadur1,2 · Nipun Bhargava1,2 · 
Shyamal Kumar Sarkar1 · Vibha Dhawan2 

Received: 18 September 2022 / Accepted: 2 May 2023 
© The Institution of Engineers (India) 2023

Micro-pollutants like Diazinon, Caffeine, Acetaminophen, 
Ibuprofen, Diclofenac and Naproxen in STP-OUT were 55.5, 
49, 20, 29, 83, 55; whereas in STP-IN, 87, 100, 93, 60, 100, 
40, respectively. Also this study has explored the possibil-
ity of directly treating the STP-IN, enabling reduction in 
treatment times from average 24h to 5h, together reducing 
the footprint, making sewage treatment highly resource and 
energy efficient, enabling augmentation of treatment capaci-
ties within existing infrastructure and meeting SDG 6 in 
many aspects.

Keywords  Sewage treatment · Bypassing biological 
treatment · Micropollutants · Treated water reuse · 
Municipal wastewater · TADOX®

Introduction

The compelling need to enhance sources for high-quality 
treated wastewater for reuse makes the prevalent ways of 
treatment calls for an introspection, especially in case of 
sewage, when it is mixed with inadequately treated indus-
trial effluents and treated using conventional and biological 
treatment technologies. So far, the centralized wastewater 
treatment system has been the standard wastewater manage-
ment practice; however, it demands a vast sewerage network 
for collection, conveyance, treatment, and re-channelizing it 
for reuse, posing infrastructural and economic challenges, 
especially in densely populated areas and require complex 
operation and maintenance [1–3].

These constraints lead to more prevalence for decentral-
ized wastewater treatment systems (DWWT) like anaero-
bic baffled wall reactor, anaerobic digesters (UASB) [4, 5], 
waste stabilization ponds, constructed wetlands, activated 
sludge process, membrane bioreactors (MBR), moving bed 

Abstract  When it comes to enhancing treated water reuse 
efficiency for non-potable, high-end reuse especially from 
municipal and sewage wastewater, the quality is not found 
suitable. Probably due to mixing of sewage with inad-
equately treated industrial effluents, use of conventional 
approaches and high reliability on biological treatment 
technologies, which being prone to shock loads, leads to 
inadequate treatment. In this regard, Advanced Oxidation 
Process (AOP)-based integration is a promising approach. 
Further any possibility of bypassing bioremediation will be 
nothing less than a breakthrough, which has been achieved 
using an in-house developed technology called, TERI (The 
Energy and Resources Institute) Advanced Oxidation Tech-
nology (TADOX®), which utilizes UV-TiO2 Photocatalysis 
at secondary treatment stage. Present study aims at treat-
ing wastewater from Sewage Treatment Plant (STP) in two 
ways, (I) Outlet (STP-OUT), i.e. current biologically treated 
water is further polished with TADOX® and (II) Inlet (STP-
IN), i.e. inlet is directly treated using TADOX®, bypass-
ing any kind of bioremediation. %Change in colour, BOD, 
COD, NO3-N, PO3-P, Residual Total coliform bacteria and 
Residual E. Coli (in MPN/ 100 ml) in STP-OUT were 4.5, 
70, 67, 22.5, 70, 406 and 206; whereas in STP-IN, were 
88, 97, 94, 89, 80, 6 and 3, respectively. % Removal of 

 *	 Nupur Bahadur 
	 Nupur.bahadur@teri.res.in
1	 TADOX® Technology Centre for Water Reuse, Environment 

and Waste Division, The Energy and Resources Institute 
(TERI), Darbari Lal Seth Complex, Core 6C, India Habitat 
Centre, Lodhi Road, New Delhi 110003, Delhi, India

2	 NMCG‑TERI Centre of Excellence on Water Reuse, 
Environment and Waste Division, The Energy and Resources 
Institute (TERI), Darbari Lal Seth Complex, Core 6C, India 
Habitat Centre, Lodhi Road, New Delhi 110003, Delhi, India

http://crossmark.crossref.org/dialog/?doi=10.1007/s40030-023-00738-5&domain=pdf


	 J. Inst. Eng. India Ser. A

1 3

biofilm reactor (MBBR) [5–8]. Amongst these, MBBR is 
preferred choice, due to low cost and ease of operation; 
however, these also suffer from serious limitations of treat-
ment efficiency, lack of shock bearing capacity, high main-
tenance together requiring large footprint raising capital 
expenditure [8–10]. Further, when it comes to treatment of 
modern-day sewage comprising of micropollutants, exist-
ing STPs, both centralized and decentralized, have proven 
to be highly inefficient ultimately releasing into the water 
bodies posing severe environment, health and occupational 
hazards [11–13].

Presently, developing nations require technologies for 
enhancing water reuse especially high-end reuse, and the 
high dependence on such biological treatment systems 
needs either an integration or complete bypass using 
Advanced Oxidation Processes (AOP)-based wastewater 
treatment. Amongst various AOPs, UV-TiO2 Photocatal-
ysis has emerged as a promising integrated wastewater 
treatment technology option, both in industrial wastewater 
[14–18] as well as sewage treatment [19–23]. Although, 
in case of sewage treatment, the use is limited to bench 
scale studies [24] with diluted sewage water and/or limited 
to treatment of STP outlet, i.e. used at a polishing stage 
[24–26]. Hence, UV-TiO2 Photocatalysis is used as an end-
to-end treatment of real sewage, bypass any kind of biolog-
ical treatment, with use of in-house developed technology 
called TERI Advanced Oxidation Technology (TADOX®) 
(patent awaited, trademark accepted). Under this study, a 
detailed study is undertaken to improve physicochemical 
properties, microbial characteristics and removing micro-
pollutants at the same time for enhancing treated water 
reuse efficiency for high-end reuse applications.

Methodology

Site Selection and its Rationale

TERI campus at Gwal Pahari, Haryana, India, is a 100 acres 
green campus having laboratories, hostel rooms, offices, 
guest house, retreat centre, etc., and the domestic sewage 
from the campus is centrally treated at the Combined Sew-
age Treatment Plant (CSTP) having a treatment capacity of 
50 KLD based on Moving Bed Biofilm Reactor (MBBR) 
biological treatment process.

About the CSTP and Details of Sample Collection

Present study aims at treating wastewater from CSTP in two 
ways, (I) Outlet (STP-OUT), i.e. current biologically treated 
water is further polished with TADOX® and (II) Inlet (STP-
IN), i.e. inlet is directly treated using TADOX®, bypassing 
any kind of bioremediation. Raw Effluent in CSTP comes 
from various in-house sources like R&D labs (Nanobio-
technology, Chemistry, Biotechnology and Soil Sciences), 
agricultural runoff, Nurseries, Recreational areas like golf 
course, cricket ground, etc., and student hostels, cafeterias, 
etc. Samples were collected from the equalization tank and 
treated water tank of the CSTP in Plastic/Polypropylene (PP) 
Jar bottle for immediate treatment at TADOX® Pilot plant 
along with part samples in pre-treated and sanitized glass 
bottles for testing, analysis and characterization of samples. 
The existing CSTP having 50 KLD treatment capacity is 
shown in Fig. 1.

All the incoming wastewater is collected in a reservoir 
from where the water is sent to aeration tanks and the 
biologically treated water is chlorinated using a sodium 

Fig. 1   Operating common 
sewage treatment plant (CSTP) 
based on MBBR at TERI 
campus



J. Inst. Eng. India Ser. A	

1 3

hypochlorite solution dosing system. After chlorine con-
tact, wastewater is polished using dual media filter (DMF), 
pressure sand filtration (PSF) and activated carbon filter 
(ACF) to remove suspended solids, colour and taste & odour 
compounds. Treated water is used for gardening, low end 
reuse and horticulture development within the institutional 
complex.

Methodology of Pilot Plant Operation

Technical information and detailed methodology of the pilot 
scale plant treating 100 L per day (LPD) and its detailed 
specifications have been published in an earlier article 
[16]. Figure 2 illustrates a process flow diagram of the said 
operation of the 100 LPD TADOX® wastewater treatment 
plant [16]. TADOX® treatment includes two stages, namely 
Stage I, i.e. primary treatment and Stage II, i.e. secondary 
treatment. Primary treatment is aimed to remove suspended 
solids using novel alkali earth metal oxide-based coagu-
lant—flocculant formulation. Secondary treatment involves 
UV-TiO2 as an Advanced Oxidation Process (AOP), where 
pollutant molecules are oxidatively degraded into smaller 
molecules and ultimately mineralizes as the result of pho-
tocatalytic action. Downstream treatment involves separa-
tion of the used nanomaterials from the photo catalytically 
treated water, using an in-house developed Nanomaterial 
Recovery Unit (NMRU) to enable a highly efficient recircu-
lation, and recovery process for complete reuse of the nano-
titania catalyst.

Analysis of Wastewater Quality Parameters

pH, electrical conductivity and Total Dissolved Solids 
(TDS) were analysed by Pocket Pro Plus multi tester by 
HACH, USA. UV–Vis spectra were recorded on UV–Vis 
spectrophotometer model DR6000 by HACH, USA. Analy-
sis of other wastewater quality parameters was carried out 
at National Accreditation Board for Testing and Calibra-
tion Laboratories, India (NABL) Accredited laboratory as 
per ISO/ IEC 17025:2017. Micropollutants and pathogens 
were analysed as per standard methods given in APHA 23 
edition 2017 [27]. Analysis took place in triplicates so that 
relative standard deviation (RSD) and other statistical infer-
ence could be drawn.

Result and Discussion

Treatment of STP Outlet

Figure 3 describes TADOX® treatment of STP-OUT sam-
ples. High colour with suspended impurities and objection-
able odour indicates poor efficiency of current treatment. 
The biologically treated sample was further treated or pol-
ished using TADOX® treatment for 3 h only and the post 
TADOX® treated sample was found to be transparent and 
free from malodor, indicating improved water quality. These 
observations are further supported by respective UV–Vis 
spectra, where complete decolourization and reduction in 

Fig. 2   Process flow diagram of TADOX® technology based on UV/ n-TiO2 photocatalytic treatment as an advanced oxidation process for waste-
water treatment [16]



	 J. Inst. Eng. India Ser. A

1 3

absorbance around 280 nm which indicates reduction in 
COD, dissolved organics and micropollutants, which pho-
tocatalytic-oxidatively degraded.

In order to understand the extent of pollutant degradation 
by using TADOX® treatment at the polishing stage, analysis 
of the samples has been done for the significant parameters, 
which form the regulatory compliance and the values are 
tabulated in Table 1.

Effect on Physico‑Chemical Parameters

Data from Table  1 clearly indicate that the COD and 
BOD values of the STP-OUT sample were well above the 
CPCB, Govt. of India surface discharge norms of 50 mg/L 
and 10 mg/L, respectively [28], and water is unfit for any 
reuse. Interestingly, post TADOX® treatment, a significant 
removal by 86.6% and 92.3% is achieved in each case and 

Fig. 3   UV spectra of STP out-
let & Post TADOX® and Inset: 
Respective pictures of samples

Table 1   Comparative water 
quality data of STP-OUT and 
TADOX® treated water

Parameter, Unit STP-OUT Post TADOX® % Change

pH Value 7.01 8.58 –
Conductivity, µmho/cm 1193 326 73
Total dissolved solids, mg/l 596.5 163.4 73
Total suspended solids, mg/l 294.5 9.3 97
COD, mg/l 60 8 87
BOD, mg/l 38 2.9 92
Nitrate nitrogen, mg/l 35.8 31.6 12
Nitrite nitrogen, mg/l 22.1 29.8 –
Total Kjeldahl nitrogen, mg/l 7.9 1.4 82
Phosphate, mg/L 10.4 0.25 98
Pathogens
E. coli, MPN/100 ml 2.06 × 105 8 99.9
Total coliform bacteria, MPN/100 ml 4.06 × 107 1.10 × 102 99.9
Total count, CFU/100 ml 3.44 × 105 18 99.5